) AVEIN

ABAHTIIMOL

ABS:- 10l

Maykoc Kolhiakwv & ACKNCEWV
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg Assembly
OuvapuoAdynong instructions
oTn o€Aida 2 on page 5

B ] MdBe nepiccdTEPA

Tl o o T .

FELARRARS 10 TOV NAYKO

F‘_g-,\i,{ =T . R

,;a.;;n okavdpovTtag 1o Q
ey

Learn more about the @
bench by

scanning the QR @amila.gr AMILASPORTS

ITEM NO.: 44750 www.amiL3.9r




m NPO®YNAZEIE

* JupPouieuBeite évav ylatpod mptv apxioeTe KATOLO TTPOYPAMMA YUUVACTIKAG.
* Av viwoete Cahdda iy aduvapia, otapatioTe Apeca TNV AoKNoT oac.
* Na xpnotpormoleite To pnxdvnua poévo oe eninedn em@avela.

AIZTA EEAPTHMATQN

# |TMX MNEPIFPA®H # |TMX NEPIrPA®H

11 1 [Kevipikog dokdg 10| 2 |Terpdywva kamdkia 38x38
2| 1 |Eumpocmodi 11| 4 |Xtpoyyuld kamdkia @25

3 1 |Niow médi 12| 2 |MNa&iuadia acpaleioc M8
41 1 [Epmpog SokdC MPOCapHOYNS 13| 2 |[Meipog@8x55

51 1 |Afovag a@pwdiv TPOCTATEUTIKGY 14| 1 |Noporo otabepomoinong M8

(puBHILOUEVOQ) 151 2 [E€aywvn Bida M8x55

6| 1 |Afovaca@pwdwyV TPOCTATEVTIKWY 16| 4 |Bida Méx16

71 1 |Ma&inapl (otpwpa) 17 1 [Méporo M8

8| 4 [AppwdecmpooTATEUTIKO 18| 4 [Pobéha8

9| 6 [Kamakiamodiwv @38 19 4 [PobéNa6

2XEAIATPAMMA ZYNAPMOAOIHZHX
7

( B+

8




SYNAPMOAOTHZH m

Brua 1

* Eloayete 10 eunmpdg modl (2) otnv gumpocg Sokd Tpo-
oappoyng (4).

* TormoBetriote Tov dfova appPwdwyv TPOCTATEUTIKWY (5)

0TO EMOLVUNTO VYOG KAl GTABEPOTIOIOTE TOV JUE TIOUO-
Ao (14).

Briua 2

* JTEPEWOTE TNV EUNMPOC SOKO Tpocappoyni¢ (4) otnv Keviplkd §okod (1) pe Bida (15), So podéheg
(18), ma&iudadt acpaleiag (12) kai mépolo (17), ppovriCovtag va pn o@iete To ma&iuadl ToAU yia va
MTTOPEl O TTAYKOC VA SITAWVEL.

* Elodyete tov meipo (13) otnv dAAN TpUMaA TNE EUMPOC SOKOU TTIPOCAPMOYNC (4) Kal TNG KEVTIPIKOU
dokou (1).




BAua 3
* MepdoTte Tov d€ova appwdWV MPOOTATEUTIKWY (6) Héoa amo TNV eunpdg SokoO Tpocapuoync (4)
* Mepaote appwdn mpooTtateuTikd (87) otoug Suo afovec (5 & 6).

Brjua 4

* 3 TEPEWOTE TO Tiow mOdI (3) otnv Kevtpikn doko (1) pe Bida (15), Svo podélec (18) kat ma&iuadt
ao@aleiag (12), ppovtiovtac va pn o@iete To ma&iuadl TOAU yla va UImopEi o TAYKOC va SIMAWVEL.

* Elodyete tov mieipo (13) atnv dAAn tpLma Tou miow modlov (3) Kat TNG KevTpikou dokou (1).




PRECAUTIONS m

* Consult with a physician before beginning any exercise program.
¢ If you feel dizzy or week, immediately stop exercising.
* Only use the bench on a horizontal and smooth surface.

PARTS LIST

# |PCS DESCRIPTION # |PCS DESCRIPTION
11 1 [Main support 11| 4 |[Plasticround end cap @25
2| 1 |Frontleg support 12| 2 |Lock nut M8
3| 1 |Backleg support 13| 2 |Pin @8x55
41 1 [Frontup support 14 1 [Plum blossom nut M8
5[ 1 |Adjustable foam tube 15 2 |Hex head bolt M8x55
6| 1 |Foam tube 16| 4 |Screw M6x16
7| 1 |Cushion 17| 1 |Plastic head bolt M8
8| 4 |Foam roller 18| 4 |Washer8
9| 6 |Plastic round feet cover @38 19| 4 |Washer6

10| 2 |Plastic square end cap 38x38

EXPLODED DRAWING

( B+

8




m ASSEMBLY

Step 1

* Slide the front leg support (2) into the front up support
(4).

* Fasten with the adjustable foam tube (5) at the desired
height and tighten with the plum blossom nut (14).

Step 2

* Connect the front up support (4) to the main support (1) with one bolt (15), two washers (18), lock
nut (12) and plastic head bolt (17). Notice: Do not tighten the bolt too hard. The sit up bench should
be foldable.

¢ Insert the pin (13) into the other hole on front up support (4) and main support (1).




Step 3

* Slide the foam tube (6) through the front up support (4).
* Slide the foam roller (8) onto the adjustable foam tube (5) and foam tube (6).

Step 4

* Attach back leg support (3) to main support (1) with one bolt (15), two washers (18) and lock nut
(12). Notice: Do not tighten the bolt too hard. The sit up bench should be foldable.
¢ Insert the pin (13) into the other hole on back leg support (3) and main support (1).




ELDICO E¢
sport

Aiavépetal and Tnv EAAIKO ZMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




